POS NO. SPARE PART DESCRIPTION PCS ITEM NO.
1 Spout 1 |5120600N
2 SpoutBody-Brazing 1 |5120650N
3 Handle LM45B 2 15120750
4 Pipe G3/8-M14x1 1 |5120100N
5 Valve pipe -v.2 2 15312680
6 Valve body -v.2 2 |5312670N
7 Hose G1/2-G3/8-450 2 2900608
8 Handle Base 2 2834170
9 SpoutEscutcheon 1 15120900
10 |Hose G1/2 L=350 4 2901030
11 | T-connection 1 (2016280
12 |Ceramic Head Left G1/2-90 Flush 1 |2038310
13 |Ceramic Head Right G1/2-90 Flush 1 |2038320
14 |Valve socket G1/2 2 12391930
15 |Extension H=42 2 |2806980
16  |Steel washer 1 (2016330
17 |Nipple NW G3/8-G1/2 2 12900480
18 |Mounting Set M28x1,5 2 12806740
19 |Valve flange 2 2806750

20 |Nut 1 |2410080
21 |Screw M4x60 I1SO 7046 2 19903378
22 |Aerator SLIM SSR M24x1 1 |2398215
23  |Rubber washer 1 (2016310
24  |Nozzle 7,6 1 |2309330
25 |Plug no.3 2 15108300
26 |Sliding washer 1 |2806640
27 |Slide Washer 1 |2806640
28 |O-ring 46x2 3 9917465
29 |Gasket 18.5x12.5x3 2 12076455
30 |O-ring 18x2 2 19917180
31 |O-ring 10,3x2,4 1 19916086
32 |O-ring 5,6x2,4 2 19917052
33 |OR 3x1 2 19917040
34 |Screw M5x4 PN-EN ISO 4027 1 19903317
35 |Screw M4x5 1SO-4027 2 19903293
36 |Screw M4x5 1SO-4029 2 19903273




